FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 1.034 PASS
DH5 2441 1.034 PASS
DH5 2480 1.031 PASS

2DH5 2402 1.288 PASS
2DH5 2441 1.289 PASS
2DH5 2480 1.291 PASS
3DH5 2402 1.290 PASS
3DH5 2441 1.294 PASS
3DH5 2480 1.295 PASS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

i RL RF S0Q  AC SENSEPULSE ALIGHN AUTO 04:15:37 PM Oct 25, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402164 GHz
Ref Offset 0.7 dB
10aBian ___Ref 20.00 dBm 4.0546 dBm
og !
100 —v-\,‘,f CenterFreq(|
000 e 2.402000000 GHz
-10.0 = ] \”‘u Kl
200 |~ N
-30.0 “\—\
i N ~
-4U. 74 o=
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Qccupied Bandwidth Total Power 13.9 dBm
897.71 kHz -
Transmit Freq Error 4.091 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.034 MHz x dB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2441

i RL RF S0%  AC SENSE:PULSE ALIGH AUTO 04:17:31PMOct 25,2017 |
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44116 GHz
Ref Offset 0.7 dB
10cBiay ___Ref 20.00 dBm 4.1669 dBm
og T
1
00 . Center Freq||
0.0 T ey 2.441000000 GHz
100 ] h\\“"\,
- et
-20.0
300 /J W\\ﬂ‘\—\
-40.0 V\“\f P
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 ko
Auto Man
Occupied Bandwidth Total Power 13.9 dBm
896.42 kHz Freqofteet
Transmit Freq Error 4,159 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.034 MHz X dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_ DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO odimsePMoct2s, 2007 [ |
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 0.7 dB
10dB/div Ref 20.00 dBm 3.5691 dBm
og T
100 01 Center Freq||
0.00 S 2.480000000 GHz
100 ....,—"“//f \—\.—«\w\/
0.0 ‘J/"""'/ \q
300 !rfff \\m\\r\
00 e \LJ/\J'
500
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 13.3 dBm
892.90 kHz Freqoftset
Transmit Freq Error 4.009 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.031 MHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_2DH5_2402

1 SENSEPULSE ALIGN AUTO 04:20:58PM Oct 25, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402162 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm 1.9512 dBm
og T
oo !1 Center Freq||
0. E < 2.402000000 GHz
100 TN AR R
-20.0 ff ™
-30.0 / \
0.0 e —/J \“\ M
-50.0
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.9 dBm
1.1681 MHz Freqoffse
Transmit Freq Error -1.883 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.288 MHz x dB -20.00 dB
MSG STATUS
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RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_2DH5_2441

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_2DH5_2480

! RF So%  AC SEMEEPULSE ALIGN AUTO 04:23:52 PM Oct 25, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441164 GHz
Ref Offset 0.7 dB
10 dBidiv_ Ref 20.00 dBm 2.0489 dBm
og T
100 ’1 Center Freq||
.00 N 2.441000000 GHz
00 - SNV oy |
Bl /,/‘ H\\
300
m ww‘“} \f\w
500
500
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 12.1 dBm
1.1690 MHz Freqoftset
Transmit Freq Error -2.169 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.289 MHz x dB -20.00 dB

1 SENSEPULSE ALIGN AUTO 04:26:08PM Oct 25, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.480164 GHz
Ref Offset 0.7 dB
10agian___Ref 20.00 dBm 1.5844 dBm
og |
100 !1 Center Freq||
o.oo 2.480000000 GHz
|7 -y
100 L WA M’V““\ |
-20.0 /f‘/-‘ \
-30.0
o0 M\/’\r“”‘j \"‘“-/F\._,\_,“\_w
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.6 dBm
1.1732 MHz Freqoffse
Transmit Freq Error -1.797 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_3DH5_2402

M3G

Agilent Spectrum Analyzer - Occupied BW

STATUS

20 dB Bandwidth_3DH5_2441

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO od2lipMoctas, 2017 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402162 GHz
Ref Offset 0.7 dB
10 dBidiv_ Ref 20.00 dBm 2.6213 dBm
og
100 21 Center Freq||
0.00 R e S N 2.402000000 GHz
100 P il ataling —
Bl A
300 Jj/ \\:\
Flili] AN -
500
500
700
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.8 dBm
1.1759 MHz Freqoftset
Transmit Freq Error 2.343 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.290 MHz x dB -20.00 dB

i RL RF S0Q  AC SENSEPULSE ALIGHN AUTO 04:31:33PM Oct 25, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441164 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm 2.6742 dBm
og T
100 !1 Center Freq||
0.o0 T e R~ 2.441000000 GHz
-10.0 aad T
-20.0 /_\
-30.0 / \
400 ""\.r-f\—'—"\/‘”"/ \\-f"\/\/v\
-60.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Occupied Bandwidth Total Power 12.0 dBm
1.1795 MHz Freqoffect
Transmit Freq Error 2.026 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.294 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2480

M3G

i RL RF S0 AC SEMEEPULSE ALIGN AUTO 04:33:22 PM Oct 25, 2017
ICenter Freq 2.480000000 GHz Center Freq: 2.450000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 0.7 dB
10dBidiv Ref 20.00 dBm 2.2901 dBm
og T
0.0 Q1 Center Freq||
0.00 PN A PRSP 2.480000000 GHz
100 —
Bl /P \\\
300
7
A0 L~ ] [~y
500
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kiz
Auto Man
Occupied Bandwidth Total Power 11.6 dBm
1.1817 MHz Freq Offset
Transmit Freq Error 1.795 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.295 MHz x dB -20.00 dB

STATUS
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2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 6.581 30 PASS
DH5 2441 6.529 30 PASS
DH5 2480 5.855 30 PASS
2DH5 2402 5.706 30 PASS
2DH5 2441 5.753 30 PASS
2DH5 2480 5.167 30 PASS
3DH5 2402 5.844 30 PASS
3DH5 2441 5.895 30 PASS
3DH5 2480 5.302 30 PASS
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Conducted Peak Output Power_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:16:02 PM Oct 25, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.401 857 500 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 6.581 dBm
Log
1 Center Freq
100 4 2.402000000 GHz
_r_._-—-—*—'_'_'___'_'_.—_—_“_.___ _‘_‘_‘*_‘_‘_‘_*_'_‘"‘——-—H_‘____ |
0.oo
StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
500,000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_DH5_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:17:56PM Oct 25, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.440 921 250 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 6.529 dBm
Log
l Center Freq
00 4 2441000000 GHz
r_.-—-—)—"'_'—f—. ‘_‘_‘_‘_*_h‘_‘—__""‘—‘-. |
0.oo
StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 04:19:20PM Oct 235, 2017
ICenter Freq 2.480000000 GHz Avg Type: Log-Pur MACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
et Offect07 dB Mkr1 2.479 880 000 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.855 dBm
Log
‘ Center Freq
100 .1 2.480000000 GHz
0.oo ,...-—"—""'—'_'__——._ ‘-_‘_-_—__‘_‘_‘—‘H_“H“
StartFreq
100 2.477500000 GHz
e Stop Freq
2.482500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2402
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 04:21:22PM Oct 25, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.402 081 250 GHz
10dBiilv  Ref 20,00 dBm 5.706 dBm
Log
Center Freq
100 .1 2.402000000 GHz
1] E— —]
StartFreq
100 2.399500000 GHz
=0 Stop Freq
2.404500000 GHz
-300
0 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH5 2441

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 04:24:16PM Oct 23, 2017
ICenter Freq 2.441000000 GHz Avg Type: Log-Pur mACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
et Offest 07 dB Mkr1 2.441 160 625 GHz
10 dBidiv  Ref 20.00 dBm 5.753 dBm
Log
Center Freq
100 ’1 2.441000000 GHz
| ] M"“‘——-
0.00 = —]
StartFreq
100 2.438500000 GHz
e Stop Freq
2.443500000 GHz
300
400 CF Step
) 500.000 kHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 04:26:32PM Oct 25, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
ot Offest 07 dB Mkr1 2.480 176 875 GHz
10dBiilv  Ref 20,00 dBm 5.167 dBm
Log
Center Freq
1.0 ’1 2.480000000 GHz
0.0 i e ——]
StartFreq
100 2477500000 GHz
=0 Stop Freq
2.482500000 GHz,
-nn
400 CF Step
' 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_3DH5 2402

i RL RF 0@ AC SENSEPULEE ALIGHN AUTO 04:29:36PM Oct 23, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur MACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
Ref Offset 0.7 dB Mkr1 2.401 991 875 GHz
10 aBidiv  Ref 20.00 dBm 5.844 dBm
Log
Center Freq
100 ! 2.402000000 GHz
om fﬂﬁ_——“‘wﬂ—'—"—_’ Mh——m
StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
00 CF Step
' 500,000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_3DH5_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGHN AUTO 04:31:58PM Oct 25, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.440 907 500 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 5.895 dBm
Log
‘ CenterFreq
100 !1 2.441000000 GHz
s I R
000 -_,_..—-"'"'———-'M NM""—-M
StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
0 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Conducted Peak Output Power_3DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 04:32:46PM Oct 23, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset0.7 dB Mkr1 2.479 895 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 5.302 dBm
Log
‘ Center Freq
100 '1 2.480000000 GHz
P T ——
000 | i S
StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS
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4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitiMHZz] Verdict
DH5 2402 1.154 0.689 PASS
DH5 2441 1.006 0.689 PASS
DH5 2480 1.116 0.687 PASS

2DH5 2402 0.972 0.859 PASS
2DH5 2441 1.314 0.859 PASS
2DH5 2480 1.020 0.861 PASS
3DH5 2402 0.980 0.860 PASS
3DH5 2441 0.980 0.863 PASS
3DH5 2480 1.168 0.863 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SEMSEPULSE ALIGH AUTO 11:50:49 AM Oct 25, 2017
|[Center Freq 2.402500000 GHz #Avg Type: RMS WaE[{z3e5e| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
e Ofeot07 d AMKr1 1.154 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm -0.090 dB
10.0 .1A2 CenterFreq
0.00 b 2402500000 GHz
v -
0.0 | /f"‘"’v %W\H\ "'“’\m\l\
0 StartFreq
A0 2.401500000 GHz
400
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
EI--_——
i F | [ 2402002GHz|  0386dBm| [ [ ]
&) | I (A I Freq Offset
4N 0 Hz
ey |
|
7
s Il
oIl
10 I
11 R
4
MSG STATUS

Carrier Frequency Separation_DH5 2441

ALIGH AUTO 11:51:37 AMOct 25, 2017
[Center Freq 2.441500000 GHz #Avg Type: RMS Tacef23ese |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
o Offeet07 dB AMKr1 1.006 MHzZ Auto Tune
10dBiciy_Ref 20.00 dBm 0.027 dB
o4 W !:Az CenterFreq
0.00 e i)  pefmnr, 2.441500000 GHz
Tno m,_u/ﬂ “'L\. /'Jﬂ \"\“w\,.\
0 StartFreq
A0 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE M Man
m--———
2 [ 2441156GHz|  2729dBm| | | ]
3 I I B Freq Offset
4N 0 Hz
|
|
70
s Il
s Il
10 I
11 R
<

STATUS

=
@
[n]
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Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 115201 AMOCt 25, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —=— T1rig: Free Run Avg|Hold: 10/10 TYPE IVl
IFGainLow  #Atten: 30 dB verlP P PP PP
e Ofeot07 d AMKr 1.116 MHZ Auto Tune
10dBiciv_Ref 20.00 dBm 0.486 dB
100 ’1/_\2 Center Freq
0.00 ) 2479500000 GHz
"-—'-\J“"'Z/\Yz ”‘W.—N o
100 /‘HM mH""x Y\\\-\
00 o
’ StartFreq
A0 2.478500000 GHz
-40.0
500
00 Stop Freq
2.480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
2
3 - __ Freq Offset
1|
|
7
s Il
oIl
10 I
11 R
4
MSG STATUS

Carrier Frequency Separation_2DH5_2402

S0Q ALIGH AUTO

115333 AMOCt 25, 2017

[center Freq 2 402500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB CeT|P PP PP E
Ref Offset0.7 dB AMkr1 972 kHz AutoTune
10 dBiciv_Ref 20.00 dBm -0.094 dB
100 142 CenterFreq
0m ww M 2.402500000 GHz
0.0 WWM M\-ﬁ‘w WM"‘”"M\M e
e StartFreq
00 2.401500000 GHz
-400
-50.0
w00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
| 2402170GHz|  1615dBm| | | ]
I B R Freq Offset
0 Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 115421 AMOCt 25, 2017

|Center Freq 2. 441500000 GHz | #Avg Type: RMS TAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
e Ofeat07 B AMkr1 1.314 MHZ Auto Tune
10 dBiciv Ref 20.00 dBm 0.440 dB
100 142 CenterFreq
W
0.00 2.441500000 GHz
100 WWA NMWWWWWWWWWT %W
e StartFreq
08 2.440500000 GHz
400
00
500 Stop Freq
2.442500000 GHz
00
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE| TRE SCL FUNCTION | FUMCTION WIDTH FNCTONVALDE o [Rute Man
EI--_——
2 I
3 - _— FreqOffset
4 0 Hz
|
¢
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2480

S0Q ALIGH AUTO

11:54:44 AMOcCt 25, 2017

[center Freq 2 479500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB CeT|P PP PP E
e Ofeot07 d AMKrT 1.020 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm 0.193 dB
10.0 .1 A2 CenterFreq
0.00 2.479500000 GHz
-WDDWWM’\{/\% NM’JVWW(‘J\’MN%N
e StartFreq
00 2.478500000 GHz
-400
-50.0
w00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
| 2479144GHz|  4263dBm| | [ ]
I B I Freq Offset
0 Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_3DH5_2402

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 1156017 AMOCt 25, 2017

|[Center Freq 2. 402500000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
Ref Offset0.7 dB AMkr1 980 kHz AdtoTune
10 gBIdiv Ref 20.00 dBm -0.276 dB
0o .1 A2 Center Freq
0.00 2402500000 GHz
ook umﬂww"m{“(wmmm VWM“WMMW
0 StartFreq
=500 2401500000 GHz
400
=00
00 Stop Freq
2403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
Py F | [ 2402176GHz[  1626dBm|[ | [ ]
3 - S R Freq Offset
B
¢ Il
7
s I
o
10 I
11
4

STATUS

Carrier Frequency Separation_3DH5_2441

S0Q ALIGH AUTO

115705 AMOCt 25, 2017

[center Freq 2 441500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
Ref Offset0.7 dB AMkr1 980 kHz AutoTune
10 dBiciv_Ref 20.00 dBm -0.188 dB
10.0 y 142 CenterFreq
0m . 2.441600000 GHz
00 WWW AR R MWMWM UMW
e StartFreq
00 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
| 2441182GHz[  ©0876dBm| | | ]
I I B Freq Offset
0 Hz

=
@
[n]

OO~ LN

A a s

STATUS
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 115729 AMOCt 25, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB verfP PPPPP
o Offect07 dB AMKr1 1.168 MH][ ~ AutoTune
10 gBIdiv Ref 20.00 dBm 0.886 dB
10.0 ‘1 A2 CenterFreq
00 2.479500000 GHz
s [T W YL s YU W . Al AN NN L
0 StartFreq
0o 2.478500000 GHz
400
A0
00 Stop Freq
2.480500000 GHz
700
Start 2.478500 GHz Stop 2480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WD TH FUMCTIOM VALUE A m Man
m--———
_— Freq Offset
0Hz

i F |
3
4
5
6
7
8
9
0
1

1
1
<

=
w
o]
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5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.87 106.7 0.306 04 PASS
DH5 2441 2.87 106.7 0.306 0.4 PASS
DH5 2480 2.87 106.7 0.306 04 PASS
2DH5 2402 2.83 106.7 0.302 04 PASS
2DH5 2441 2.83 106.7 0.302 0.4 PASS
2DH5 2480 2.83 106.7 0.302 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS
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Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0Q  AC SEMSEPULEE] ALIGM AUTO 041552 PM OCt 25, 2017

I[Center Freq 2.402000000 GHz | Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[1123 4 5 6 Frequency
PNO: Fast —»~ Trig: Video TYPE(L
IFGain:Low #Atten: 30 dB P PRPFE
AMKr1 2.874 ms Auto Tune
10 dBidy__Ref 20.00 dBm -0.36 dB
100 ’”'\‘2 . CenterFreq
000 T 2 TRELY | 2.402000000 GHz
-10.0
00 StartFreq
=00 2.402000000 GHz
-40.0
-50.0
00 StopFreq
' 2.402000000 GHz
700
Center 2402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIOM WALUE A m Man
m-n———
[ F 1 [t] —  283%0ms]  379dBm[ | [ ]
[N N e A A A Freq Offset
1 A 0 Hz

2
3
4
5
6
7
8
9

v

Dwell Time_DH5_2441

i FRL RF SO AC SENSE:PULSE ALIGN AUTO 04:17:46PM Oct 25, 2017
|\Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|[1 23456 Frequency
PNO: Fast —»— Trig: Video TPE ok
IFGain:Low #Atten: 30 dB pelF FRPFF
AMKr1 2.873 ms Auto Tune
10 dBidiv__Ref 20.00 dBm -0.51 dB
1A2
100 >v § CenterFreq
0.m < 1oLl | 2 441000000 GHz
-10.0
0 StartFreq
00 2.441000000 GHz
-40.0
500 ]
i W Stop Freq
2.441000000 GHz
700
Center 2441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
] F | | 2531ms[  542dBm]
3 Freq Offset
4
5 0Hz
6
7
8
9

STATUS
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Dwell Time_DH5_ 2480

Agilent Spectrum Analyzer Swept SA

I RL S0 AC

SEMSE:PULSE

ALIGN AUTO 04:19:11PM Oct 25, 2017

|Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TACE1 2345 6 Frequency
PNO: Fast —»— Trig: Video THPE |\
IFGain:Low #Atten: 30 dB oerfP PPFP P
AMKr1 2.873 ms Auto Tune
10 dBidiv  Ref 20.00 dBm 1.01 dB
o 142
100 CenterFreq
0o /A2 el | 2 480000000 GHz
-10.0
e StartFreq
e 2.480000000 GHz
-40.0
-50.0
500 m Stop Freq
2.480000000 GHz
00
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz

S OO~ O AWM

Ao

=
@
W

FUNCTION

|w MODE| TRC SCL
| A2 | 2873 ms 1 01dBl
| F | m—

FUNCTION WIDTH

FUNCTION WALUE A

STATUS

uto Man

Freq Offset
0Hz

Dwell Time_2DH5_2402

Agilent Spectrum Analyzer - Swept SA

SO%  AC

ALIGN AUTO 04:21:13PM Oct 25, 2017

|Center Freq 2.402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & Frequency
PHO: Fast —»~ Trig: Video PE(}
IFGain:Low  HAtten: 30 dB o PP P
AMKr 2.828 ms|| ~ AutoTune
10dBidiv_Ref 20.00 dBm -1.20 dB
104 o _’mz CenterFreq
0.00 il - melu(l | 2402000000 GHz
00
0 StartFreq
-0 2.402000000 GHz
400 I
E00 .
2.402000000 GHz
00
Center 2402000000 GHz Span 0 Hz CFStep

Res BW 1.0 MHz

#VBW 3.0 MHz

Sweep 10.13 ms (8001 pts)

| MKR MODE| TRC) SCL

2
3
4
5
6
7
8
9
0
1

1
1
<

FUNCTION

(A2 [ [t (A 2828 ms 1 - N
| F | m—_

FUNCTION WIDTH FUNCTION WALUE A

STATUS

1.000000 MHz

uto Man

Freq Offset
0Hz
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer Swept SA

I RL S0 AC

SEMSE:PULSE ALIGN AUTO 04:24:07 PM Oct 25, 2017

|center Freq 2 441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[12345 5 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGainiLow  HAtten: 30 dB cerfF PPPPP
AMKr 2.828 mg|| ~ AutoTune
10dBiciv_Ref 20.00 dBm 0.32 dB
10.0 v 142 CenterFreq
om 4. ! = | 2.441000000 GHz
-10.0
0 StartFreq
0o 2.441000000 GHz
-40.0
-50.0
. W StopFreq
2.441000000 GHz
00
Center 2441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w MODE TRC SCL by ¥ FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A Lto Man
| A2 | A 032dB |
2l 3588 ms I
3 Freq Offset
4
5 0Hz
6
7
8
9
10
W [ [ [ [ [ [ &
< >
MSG STATUS

Dwell Time_2DH5_2480

Agilent Spectrum Analyzer - Swept SA

SO%  AC

ALIGN AUTO 04:26:23PM Oct 25, 2017

|Center Freq 2.480000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & Frequency
PHO: Fast —»~ Trig: Video PE(}
IFGain:Low  HAtten: 30 dB o PP P
AMKr 2.828 ms|| ~ AutoTune
10dBidiv_Ref 20.00 dBm 0.45 dB
104 ” 1’1‘5‘2 CenterFreq
00 e s, [t | 2.480000000 GHz
-10.0
0 StartFreq
-0 2.480000000 GHz
-40.0 0000000 ]
-50.0 —
E0.0 W W Stﬂp Freq
2.480000000 GHz
700
Center 2480000000 GHz Span 0 Hz CFStep

Res BW 1.0 MHz

#VBW 3.0 MHz

Sweep 10.13 ms (8001 pts)

| MKR MODE| TRC) SCL

2
3
4
5
6
7
8
9
0
1

1
1
<

FUNCTION FUNCTION WIDTH FUNCTION WALUE A

(A2 [ [t (A 2,828 ms 0 4698 0| 000 00|
| F | 1.852 ms 180dBm | 0 0000000 |
]

STATUS

1.000000 MHz

uto Man

Freq Offset
0Hz
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer Swept SA

i RL S0g AC SENSE:PLLSE ALIGN AUTO 04:29:26PM Oct 25, 2017
I‘Center Freq 2 402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #Atten: 30 dB werfP FRPFP
AMKr1 2.879 ms Auto Tune
10 dBidiv_Ref 20.00 dBm 0.60 dB
0of— 142 CenterFreq
ool { i e | 2.402000000 GHz
-10.0
-200
StartFreq
300 2.402000000 GHz
-40.0
-50.0
. “ m Stop Freq
2.402000000 GHz
00
Center 2402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
|w MODE| TRC SCL FUNCTION | FUNCTIONWIDTH FUNET\DN T Man
| A2 | 2879 ms 0 608 [ ]
] F | _—_
3 I B Freq Offset
4
5 0Hz
6
7
8
9
10
11 | ) A
< >
MSG STATUS

Dwell Time_3DH5_2441

Agilent Spectrum Analyzer - Swept SA

il RL RF SO%  AC SENSE:PULSE] ALIGN AUTO 04:31:48PM Oct 25, 2017
|Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & Frequency
PHO: Fast —»~ Trig: Video PE(}
IFGain:low  WAtten: 30 dB G PRFFT
Auto Tune
AMkr1 2.878 ms
10dBiaiv_Ref 20.00 dBm -0.97 dB
100 o 142 CenterFreq
oo A et | 2.441000000 GHz
-10.0
200
StartFreq
-0 2.441000000 GHz
40.0
50.0
0n m Stop Freq
2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CFStep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1,000000 MHz
| MKR MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE A Lto Man
A2 [ [t (A 2878 ms 0 7B | 00001 00000000 |
Py F | _——
3 [ R FreqOffset
4
5 0Hz
6
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<

STATUS
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Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer Swept SA

i RL S0q AC SENSE:PLLSE ALIGN AUTO 04:33:36PM Oct 25, 2017
I‘Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #Atten: 30 dB cerfF PPPPP
AMKr1 2.879 ms Auto Tune
10 dBidiv_Ref 20.00 dBm -2.70 dB
|
10.0 ’1A2 CenterFreq
0.00 A y A | 2.480000000 GHz
-10.0
-200
StartFreq
300 2.480000000 GHz
-40.0 —
-50.0
00 W Stop Freq
2.480000000 GHz
00 T
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
|w MODE TRC SCL FUNCTION FUNCTION WIDTH FUNET\DN VALUE A Auto Man
2,879 ms 2 0¢8] 0 [ |
2 ——_
3 I I B Freq Offset
4
5 0Hz
6
7
8
9
10
11 I R R B R
< >
IMSG STATUS
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 @ SEMSE:PULSE ALIGH AUTO 11:52:49 AMOct 25, 2017
|center Freq 2.441750000 GHz | #Avg Type: RMS mac[oa456 |  Frequency
PNO: Fast —»— 1rig:Free Run Avg|Hold: 10/10 TYPE|M
IFGain:Law #Atten: 30 dB per|P? P RPPP
AMKr1 77.989 MHz Auto Tune
10 dBraiy Ref 20.00 dBm -0.637 dB
10.0 y "_\2 Center Freq
DDD y N Y pata e bR pAANNAY Ah Aa N b axln 2.441750000GH
B AR i
s R A A A A A T AR R TR AR AR N
( \ StartFreq
300 J { 2.400000000 GHz
-40.0 h
0.0 J‘ \
#00 Stop Freq
0 2.483500000 GHz
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (3001 pts) 8.350000 MHz
| MER| MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUMCTION WaLUE — ~ m Man
m--———
Pl F | [f] 2402035GHz[  ©0112dBm| [ | |
- ] Freq Offset
0 Hz

<

MSG STATUS

Hopping Channel Number_2DH5 2402

Agilent Spectrum Analyzer, - Swept SA

RF S0&  AC ALIGNAUTC 11:55:32 AM Oct 25, 2017

l[center Freq 2.441750000 GHz #Avg Type: RMS mAcE[f23456|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 TYPE |IW] bttt
IFGain:Low BAtten: 30 dB peT|F FRFPF
o Ofect07 db AMKr1 78.125 MHzZ Auto Tune
10d8idiy__Ref 20.00 dBm 0.358 dB
100
2 Center Freq
.00 & 2.441750000 GHz
-10.0 iluu
o0 l StartFreq
00 " 2.400000000 GHz
-40.0 1
50,0
00 Stop Freq
2.483500000 GHz
=700
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
| MKR MODE TRC| SCL FUMCTION FUMCTION *IDTH FUMCTIOM VALUE m Man
m--———
| F | ﬂ———
- 1 Freq Offset
0 Hz

2
3
4
5
8
7
8
9

STATUS
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Hopping Channel Number_3DH5 2402

Agilent Spectrum Analyzer Swept SA

S0e  AC ALIGNAUTS 1158117 AM Oct 25, 2017

[center Freq 2 441750000 GHz #Avg Type: RMS TRACE[12345 6
PNO: Fast —=— 1rig:Free Run Avg|Held: 10/10 TEE? v wm

IFGain:Low #Atten: 30 dB

AMkr1 78.104 MHz

Ref Offset 0.7 dB 1.102 dB

Ref 20.00 dBm

10 dBidiv
Log

Mmmﬂww

0o

100

0.00

-10.0

\

-20.0

-30.0

|

-50.0
-60.0

-70.0

Frequency

Auto Tune

Center Freq
2.441750000 GHz

StartFreq
2.400000000 GHz

Stop Freq
2.483500000 GHz

Stop 2.48350 GHz
Sweep 8.000 ms (8001 pts)

Start 2.40000 GHz

Res BW 100 kHz #VBW 300 kHz

I MER| MODE| TRC) SCL FUNCTION FUNCTION /IDTH FUNCTION VALUE 4

A2 | [ f (A 78 104 MHz 1 28] [ [ ]
[ F | =_ 402 056 GHz _ 228dBm| |
]

CF Step
8.350000 MHz

Auto Man

Freq Offset
0 Hz
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7.Band-edge for RF Conducted Emissions

I P B T
DH5 2402 Off 6.235 -56.556 -13.77 PASS
DH5 2402 On 1.817 -57.480 -18.18 PASS
DH5 2480 Off 5.630 -56.078 -14.37 PASS
DH5 2480 On 1.883 -57.055 -18.12 PASS
2DH5 2402 Off 4.759 -57.789 -15.24 PASS
2DH5 2402 On 1.013 -56.311 -18.99 PASS
2DH5 2480 Off 4.387 -55.954 -15.61 PASS
2DH5 2480 On -0.192 -57.308 -20.19 PASS
3DH5 2402 Off 4.798 -57.873 -15.2 PASS
3DH5 2402 On -0.445 -57.232 -20.45 PASS
3DH5 2480 Off 4.325 -56.791 -15.68 PASS
3DH5 2480 On 0.041 -57.028 -19.96 PASS
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Band-edge for RF Conducted Emissions_DH5 2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTD 04:16:12PM Oct 25, 2017
l[Center Freq 2.400000000 GHz #Avg Type: RMS Wact[lozasg| | requency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TPE | ik
IFGainLow  #Atten: 30 dB ver|P FPPF R
o Oeot07 dB Mkrd 2.387 162 5 GHz]|  AutoTune
10 dBidiv  Ref 20.00 dBm -56.556 dBm
Log 1
o8 ﬁ Center Freq
0.o0 I \ 2.400000000 GHz
-10.0 jl 1\ — |
-20.0
[ l StartFreq
o I 2,370000000 GHz
-40.0 [
-A00 ‘4 }F k
- ]
B (s aud L AN .<2 “.I T IRy \u..rl YT [T IR N Stop Freq
o 2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MK MODE| TRC| 5CL 3 Y FUMNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~ Auto Man
1 NN 2.401 837 5 GHz 623%dBm| |
2 2,400 000 0 GHz 50964dBm| |
< N | 2.390 000 0 GHz 59917 dBm| | Freq Offset
23871626GHz|  66666dBm| | 0 Hz
y ! r ]
6
7
g
g
10
11 I
<

STATUS

=
w
[}

Band-edge for RF Conducted Emissions_DH5_2402_Hopping On

Agilent Spectrum Analyzer - Swept SA
] RL RF S0 AC SEMSE:PLLEE ALIGN ALTD 1151113 AMOCt 25, 2017 Frequency

[Center Freq 2.400000000 GHz ] #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGain:Low  HAtten: 30 dB verjP PPPPP
o Offect 07 B Mkrd 2.370 277 5 GHz| ~ AuteTune
10 dBidi Ref 20.00 dBm -57.480 dBm
no 91 Center Freq
0m e et | 2.400000000 GHZ
100 ARAAAARARARAAALARAAAR A |
A A e
' ( StartFreq
o | 2.370000000 GHz
400 I
] ¢ 3 J:
T Nt e Q I W StopFreq
2.430000000 GHz
700
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL ® Y FUMCTIOM FUMCTIOM WIDTH FUNCTION WALUE m Man
(0 N[ [f]  24251626GHz|  1817dBm| |
p)d N [ [f]  24000000GHz|  58899dBm| |
fl N[ [f]  23900000GHz| 58577dBm| | Freq Offset
[N | — 0 Hz
5 ]
3]
7
8
9
10
@ 1 I |
<

=
w
[}
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Band-edge for RF Conducted Emissions_DH5 2480 _Hopping Off

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 04:19:31PM Oct 235, 2017

Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MACE[T22455| | redUency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.485 030 0 GHz][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -56.078 dBm
1
00 Center Freq
0.00 /ﬂ\ 2483500000 GHz
100 [, ]\ 437 B |
0 ’ l StartFreq
=00 r vL 2453500000 GHz
-40.0
o0 " : |
G010 bbb ki ra T ‘.:rlnan: mw mﬂy":‘. LA : " ........i TR :ﬂ\. i ..l'.‘,l.,“m Stop Freq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--___
[ f]  24835000GHz[ &9766dBm|[ | [ ]
[f[  25000000GHz| $13%8dBm|[ [ | | Freq Offset
___ 0Hz
5 I R
6
7
]
9
10
1 - [ [ [ ]
<
MSG STATUS
Band-edge for RF Conducted Emissions_DH5 2480 Hopping On
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:52:25AM0ct 25, 2017 F
[Center Freq 2. 483500000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
o Offeet 07 dB MKrd 2.497 555 0 GHZ|| ~ AutoTune
10cBiay_Ref 20.00 dBm -57.055 dBm
100kl Center Freq
] AN R 2.483500000 GHz
il NU\NUlN\/\HN\HMHHMHMMH
AR RN ANA RN TARRRIAT I 81208
- 1 StartFreq
=500 | 2.453500000 GHz
-40.0 ‘\ 0@
500 2 ’4 3
\L o . ,. st el Ak Stop Freq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
Freq Offset
0 Hz

MSG STATUS
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 04:21:32PM Oct 235, 2017

Icenter Freq 2. 400000000 GHz | #fwg Type: RMS MACE[T22455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.388 060 0 GHZ[ ~ AutoTune
19dBidiy_Ref 20.00 dBm -57.789 dBm
1
00 Center Freq
000 (ﬂ] 2.400000000 GHz
-1n0 1 1524 dem| |
: 71
ne ] \ StartFreq
=00 f“A Lq 2370000000 GHz
-40.0
2 l |
-500
0.0 bttt n-__r..:‘- A >_u‘-u"7'l‘ ; mWJ T AREPTE N FEW AT BERPT A | feorysheinbrenlieblie StopFreq
2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--___
] 24000000GHz[ 51943dBm|[ [ [ ]
[f[  23900000GHz| 59825dBm|[ [ | | Freq Offset
| f[  23880600GHz| 57788dBm| [ | | 0 Hz
g I N E
7
]
9
10
1 - [ [ [ ]
<
MSG STATUS
Band-edge for RF Conducted Emissions_2DH5_ 2402_Hopping On
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:53:57 AMOct 25, 2017 F
[Center Freq 2. 400000000 GHz | #Avg Type: RMS TACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
o Offeet 07 dB MKrd 2.387 602 5 GHz| ~ AutoTune
10cBiay_Ref 20.00 dBm -56.311 dBm
00 O‘- Center Freq
0.00 2.400000000 GHz
00 f -18.99 dEm
' ‘ StartFreq
=500 J 2.370000000 GHz
-40.0 N
A0 .4 3 o
ol R J QL.,_. e StopFreq
' 2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
Freq Offset
0 Hz

MSG STATUS
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping Off

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 04:26:42PM Oct 25, 2017 F
Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Offeet 07 dB Mkrd 2.498 830 0 GHZ][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -55.954 dBm
no \/1 Center Freq
0.00 ﬁ 2483500000 GHz
-0 Jf * 561 dem| |
0 J l StartFreq
300 ﬁ ~rl 2.453500000 GHz
-40.0
00 I 1 2 ’4 3 I
GO0 Merhitigrhladeds T A AN d lM/ mlﬂu‘md- PR I FO T PP O-- P A e M StDp Freq
N o 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--___
[ §1 24835000GHz| 68469dBm| | [ ]
£  25000000GHz| 60092d¢Bm| | [ | Freq Offset
___ 0Hz
5 I R
6
7
g
]
10
1 ]
<
M3G STATUS
Band-edge for RF Conducted Emissions_2DH5 2480 _Hopping On
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:55:08 AMOct 25, 2017 F
[Center Freq 2. 483500000 GHz | #Avg Type: RMS TACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Offeet 07 dB MKrd 2.487 377 5 GHZ Auto Tune
10 dBiciv__Ref 20.00 dBm -57.308 dBm
o 1 Center Freq
0.00 2.483500000 GHz
Y W\W I
E -20.18 dBm
oo l StartFreq
=500 W 2.453500000 GHz
-40.0 1 I —
500 — 3
L " ’ R I T 0 P —— StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
Freq Offset
0 Hz




\\ FCC Part 15.247 DA 00-705_Test Report

Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping Off

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 04:29:46PM Oct 25, 2017 F
Icenter Freq 2. 400000000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.386 597 5 GHz][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -57.873 dBm
1
00 Y Center Freq
0.00 { \ 2.400000000 GHz
-10.0 1 -15 20 dBm| |
. 1
ne ‘ \ StartFreq
=00 ).’,] “ 2370000000 GHz
-40.0
4 9 2 l [
-500 Cl
=] FYSIERTIIRINTE I BT W ,-_ . Qu.. PN T n-lﬂhMIJ YM.L....;.I'\M " TR WP T APVPT NIRRT LN | Stop Freq
R j ' 2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_—_
[ £  24000000GHz| 1244dBm| | [ @ |
[ £ 23900000GHz| $£9400dBm| | | | Freq Offset
_—_ 0Hz
5 [ A
6
7
8
9
10
1 I A
<
MSG STATUS
Band-edge for RF Conducted Emissions_3DH5_2402_Hopping On
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:56:41 AMOct 25, 2017 F
[Center Freq 2. 400000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
o Offeet 07 dB MKrd 2.379 877 5 GHz]| ~ AutoTune
10 dBiciv__Ref 20.00 dBm -57.232 dBm
o Center Freq
0.00 2.400000000 GHz,
=200 { -20.45 dBJ
J StartFreq
=500 | 2.370000000 GHz
-40.0 .
500 ‘4 3 g
A R Q m Lt StopFreq
2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--_—_
Freq Offset
0 Hz

MSG STATUS




FCC Part 15.247 DA 00-705_Test Report

Band-edge for RF Conducted Emissions_3DH5 2480 Hopping Off

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 04:33:56PM Oct 25, 2017
Icenter Freq 2. 483500000 GHz #fwg Type: RMS MACE[T22455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Offeet 07 dB Mkr4 2.486 485 0 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -56.791 dBm
no \/1 Center Freq
0.00 {"\ 2.483500000 GHz
-10.0 ‘f ‘ -15.58 dBim| |
0 I ] StartFreq
300 rv VI\ 2453500000 GHz
-40.0
00 [ \ 2 ad 5 |
600 fo ATPTI IR IEIr Jude{’ ‘l\&e.uu, SINPRRF NI (RPN ...Q" A A A StOp Freq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_—_
| f[  2483B5000GHz| B8724dBm|[ [ [ |
| £  25000000GHz| B066BdBm[ [ [ | Freq Offset
_—_ 0 Hz
5 I B
6
7
8
g
10
1 I I I B
<
MSG STATUS
Band-edge for RF Conducted Emissions_3DH5_2480_Hopping On
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:57:53AMOct 25, 2017 F
[Center Freq 2. 483500000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Offeet 07 dB Mkrd 2.483 942 5 GHZ Auto Tune
10cBiay_Ref 20.00 dBm -57.028 dBm
o 1 Center Freq
0.00 ] 2.483500000 GHz
-10.0 [ WWM\
00 \ ~19.96 dBim
' ] StartFreq
00 ]‘H. 2453500000 GHz
-40.0 \
4 LY
-50.0 3
}n ’ Al et MQ i . StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--_—_
Freq Offset

0 Hz

STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

8.RF Conducted Spurious Emissions

Testiode | TESt | SarFre | Stopre | RBW | VBW \oyqog [%”Bm.] Ui i
DH5 2402 30 25000 100 300 6.189 -51.921 13;11 PASS
DH5 2441 30 25000 100 300 5.764 | -51.640 1 4<2 42 PASS
DH5 2480 30 25000 100 300 5.526 -52.209 14274 PASS
2DH5 2402 30 25000 100 300 4.652 -51.773 15.<3:48 PASS
2DH5 2441 30 25000 100 300 4.301 -54.564 15.<6-93 PASS
2DH5 2480 30 25000 100 300 4.393 -51.647 15.<6-07 PASS
3DH5 2402 30 25000 100 300 4.73 -52.356 [<-15.27| PASS
3DH5 2441 30 25000 100 300 4.442 -51.666 15.<5_52 PASS
3DH5 2480 30 25000 100 300 4.347 -50.228 15.<6_53 PASS
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RF Conducted Spurious Emissions_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULEE ALIGHN AUTO 04:16:19PM Oct 25, 2017
ICenter Freq 2.402000000 GHz | #Avg Type: RMS TACE[1[2345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Ref Offset0.7 dB Mkr1 2.402 152 75 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 6.189 dBm
Log
‘ Center Freq
100 '1 2.402000000 GHz

™. 2.401000000 GHz

v N 13,61 dBm

- " Stop Freq
2.403000000 GHz
300

A W

0.00 — |
/ \"“m StartFreq

400 CF Step
200.000 kHz|
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:16:32 PM Oct 25, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGainlow  #Atten:30 dB perfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 24.441 GHz
10 dBidiv  Ref 20.00 dBm -51.921 dBm
fLog
Center Freq
oo 1 12.515000000 GHz
0.o0
StartFreq
o 30.000000 MHz
-13.51 cBm)|
=0 Stop Freq
25,000000000 GHz
=300
00 CF Step
2.497000000 GHz
Auto Man
-50.0
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG ISTATUS
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RF Conducted Spurious Emissions_DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC

ALIGNAUTO

0915145 AMOCt 24, 2017

|ICenter Freq 2.441000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TYPE |+ it
IFGain:Low #Atten: 30 dB per|P PPPFP
Ref Offset 0.7 dB Mkr1 2.441 169 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 5.758 dBm
Log
Center Freq
0o w!} 2.441000000 GHz
A
0.00
/-/ \\\‘ StartFreq
100 ey [ 2.440000000 GHz
NNMW w""\_\ 1424 dBm
200 P i
StopFreq
2.442000000 GHz
-30.0 wf "lw
-40.0 CF Step
) 200.000 kHz,
Auto Man
-50.0
-60.0 Freq Offset
. 0 Hz
70,0
Center 2.441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer, - Swept SA

{ L RF SO0G  AC SEMSE PULSE ALIGN AUTO 02:44:51PM Oct 24, 2017
Marker 2 21.192075000000 GHz Avg Type: Log-Pwr muck[io3455| eakSearch
PNO: Fast 5 Trig: Free Run Avg|Hold: 410 TPE M i
IFGain:Low RAtten: 30 dB DETfP FRPFP
NextPeak
Ref Offset 0.7 dB Mkr2 21.192 GHz
10 dBidiv  Ref 20.00 dBm -51.640 dBm
JLog
10.0 1 Next Pk Right
0.00
Next Pk Left
-10.0
-14.24 dBm|
-200
Marker Delta||
-30.0
o Mkr—CF
2
-50.0 ’
- MMWMWW Mkr—RefLvi |
-f00
More
Start 30 MHz stop 25.00 GHz 10f2

Res BW 100 kHz

#VBW 300 kHz

Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 04:19:38PM Oct 25, 2017 F
[Center Freq 2.480000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Ref Offset0.7 dB Mkr1 2.479 835 75 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 5.526 dBm
Log
Center Freq
100 ’1 2.480000000 GHz
[ ™| |
0.oo N, —————
,r"'/ \»\\ StartFreq
-10.0 P o 2.479000000 GHz
fﬂﬂw W\h\‘«\ BT -l | e ——
200 L Mo,
StopFreq
2.481000000 GHz
300
i M
-40.0 CF Step
200.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:19:50PM Oct 25, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGainlow  #Atten:30 dB perfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 24.975 GHz
10 dBidiv  Ref 20.00 dBm -52.209 dBm
fLog
Center Freq
oo 1 12.515000000 GHz
0.o0
StartFreq
o 30.000000 MHz
-14.47 ciBm|
=0 Stop Freq
25,000000000 GHz
=300
00 CF Step
' 2.497000000 GHz
2 Auto Man
-50.0
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG ISTATUS
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RF Conducted Spurious Emissions_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULEE ALIGHN AUTO 04:21:39PM Oct 25, 2017
ICenter Freq 2.402000000 GHz | #Avg Type: RMS TACE[1[2345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Ref Offset0.7 dB Mkr1 2.401 849 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.652 dBm
Log
Center Freq
100 .1 2.402000000 GHz
0.00 e WWM e
W\"'\\ StartFreq

e

-15.35 oBm|

2.401000000 GHz,

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

- Stop Freq
2.403000000 GHz
-300 ¢ i
e ]
400 CF Step
200.000 kHz|
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 2.000 MHz

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC

ALIGN AUTO

04:21:52 PM Oct 25, 2017

[center Freq 12.515000000 GHz | #Avg Type: RMS TRAcE[12345 6 Frequency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 TYPE |I¥] Yk
IFGain:Low #Atten: 30 dB pETF PREEP
Auto Tune
Ref Dffset 0.7 dB Mkr2 24.485 GHz
10 dBidiv  Ref 20.00 dBm -51.773 dBm
fLog
Center Freq
100 12515000000 GHz
1
0.no
StartFreq
400 30.000000 MHz
-15.35 ciBm|
e StopFreq
25000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 09:20:32 AMOct 24, 2017
[Center Freq 2.441000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Ref Offset0.7 dB Mkr1 2.441 155 25 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.307 dBm
Log
Center Freq
0o .1 2.441000000 GHz
0.0 I MWWV‘\ e
/WM M""NM StartFreq
100 A 2.440000000 GHz
fr)/‘ \\\ -15.60 dEm
0 StopFreq
2.442000000 GHz
-30.0
-40.0 CF Step
200.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer, - Swept SA

L RF S0G  AC ALIGN AUTO

(02:45:32PM Oct 24, 2017

Marker 2 12.902035000000 GHz Avg Type: Log-Pur wace[i o356 | FeakSearch
PNO: Fast 5 Trig: Free Run Avg|Hold: 510 TPE M i
IFGain:Low RAtten: 30 dB DETF FREEP
Ref Offset 0.7 dB Mkr2 12.902 GHz NextPeak
10 dBidiv ~ Ref 20.00 dBm -54.564 dBm
JLog
10.0 1 Next Pk Right
0.00
Next Pk Left
-10.0
-15 69 c/Bm|
-200
Marker Delta|]
-30.0
o Mkr—CF
-50.0 .2
-f00
More
Start 30 MHz Stop 25.00 GHz 10f2
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_2DH5 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 04:26:49PM Oct 25, 2017
[Center Freq 2.480000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Auto Tune
Ref Offset0.7 dB Mkr1 2.479 841 50 GHzZ
10 dBidiv  Ref 20.00 dBm 4.393 dBm
Log
Center Freq
100 }l\ 2.480000000 GHz
0.00 R pertiflers, A, — I
/Jw‘" '“‘Nm\ StartFreq
-100 o 2.479000000 GHz
/{/ \\\ EEEEED | —
20 StopFreq
2.481000000 GHz
30 [ P
-40.0 CF Step
) 200.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:27:02 PM Oct 25, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGainlow  #Atten:30 dB perfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 24.950 GHz
10 dBidiv  Ref 20.00 dBm -51.647 dBm
fLog
Center Freq
0o 1 12515000000 GHz
0.00
StartFreq
0o 30.000000 MHz
-15.61 cdBm)|
=0 Stop Freq
25.000000000 GHz
300
400 CF Step
2.497000000 GHz
Auto Man
Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG ISTATUS
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RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 04:29:53PM Oct 25, 2017 F
[Center Freq 2.402000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Ref Offset0.7 dB Mkr1 2.402 157 75 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.730 dBm
Log
Center Freq
100 m%}l 2.402000000 GHz
0.00 Lo it
. Vo T
W StartFreq
100 A 2401000000 GHz
/ \ 1527 dBm
0 StopFreq
2.403000000 GHz
300 7 \
o] Bl
-40.0 CF Step
200.000 kHz
Auto Man
A00
500 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC

ALIGN AUTO

04:30:06 PM Oct 25, 2017

Res BW 100 kHz

#VBW 300 kHz

ICenter Freq 12.515000000 GHz | #Avg Type: RMS wace[lz345¢6|  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 TYPE |I¥] Yk
IFGain:Low #Atten: 30 dB DeTfP PPPPP
Ref Offset 0.7 dB Mkr2 23.530 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -52.356 dBm
fLog
Center Freq
00 12515000000 GHz
1
0.no
StartFreq
400 30.000000 MHz
-15.27 dBm|
e StopFreq
25,000000000 GHz
-30.0
400 CF Step
' 2.497000000 GHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz

Sweep 2.387 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 09:25:34 AMOct 24, 2017
[Center Freq 2.441000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Ref Offset0.7 dB Mkr1 2.441 162 50 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.448 dBm
Log
‘ Center Freq
100 .1 2441000000 GHz
000 WM\
8 T
/{J—f"'J StartFreq
100 A 2.440000000 GHz
f \ -15.55 oBm|
200 ! 1
StopFreq
2.442000000 GHz
0 %4 ‘N\’WW%
-40.0 CF Step
200.000 kHz
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer, - Swept SA
{ L RF S0G  AC

ALIGN AUTO

02:44:09PM Oct 24, 2017

Marker 2 20.575516250000 GHz Avg Type: Log-Pwr weE[lz325g| Peak Search
PNO: Fast —»— Trig:Free Run Avg[Held: 10110 TVPE M A
IFGain:Low #Atten: 30 dB pETP PPPPP
Ref Offset 0.7 dB Mkr2 20.576 GHz NextPeak
10dBidiv  Ref 20.00 dBm 51.666 dBm
JLog
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RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA
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9.Restrict-band band-edge measurements

JS;L Hopping | Freq. IF doE\gNn?]r Gain ?:gjcligf [ dBuEV/m] Detector [ déLr{]}}m] Verdict
DH5 On 2310.0| -51.95 2 0 45.31 PEAK 74 PASS
DH5 On 2390.0( -50.11 2 0 47.15 PEAK 74 PASS
DH5 On 2483.5| -49.34 2 0 47.92 PEAK 74 PASS
DH5 On 2500.0 | -49.40 2 0 47.86 PEAK 74 PASS
2DH5 On 2310.0 | -50.41 2 0 46.85 PEAK 74 PASS
2DH5 On 2390.0 | -50.66 2 0 46.60 PEAK 74 PASS
2DH5 On 2483.5( -49.36 2 0 47.90 PEAK 74 PASS
2DH5 On 2500.0 ( -49.31 2 0 47.95 PEAK 74 PASS
3DH5 On 2310.0 | -50.72 2 0 46.54 PEAK 74 PASS
3DH5 On 2390.0 [ -50.99 2 0 46.27 PEAK 74 PASS
3DH5 On 2483.5( -46.28 2 0 50.98 PEAK 74 PASS
3DH5 On 2500.0 | -49.65 2 0 47.61 PEAK 74 PASS
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Restrict-band band-edge DH1
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Restrict-band band-edge 2DH1

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge 3DH1

Agilent Spectrum Analyzer - Swept SA
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